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& RS FHl 18650 3.7V 2000mAh
B a4 Chinese
Name of Sample [ 4 5 Li-ion Battery 18650 3.7V 2000mAh
English
ks 1119090103
Sample No.
N . DA = s ek ag £ /\Ef
_,;;_%_?_,ﬁ_ ) /Aﬂ[[ﬂiﬁﬁf?ﬁﬁtﬂgﬂrﬁﬁ PR 2> )
Consignor Shenzhen ZhongXin New Energy Technology Co., LTD
L F - Vi YT AW AR TR A R
Manufacturer Shenzhen ZhongXin New Energy Technology Co., LTD
w5 ik BEE CETRERYEHRMENT REMARETFM

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3

BReH (T aRigaimgEy WEREF

3] T AR
¥Ji*j—4§‘ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
_ 1 — - Sectiaon 38 3 B _ — _
P BISA D .
A*"’" P 5 B AL RSB S 5
ppearance Blue Cylinder plastics film shell
Ry s & S 2 :
i B 2019-09-06 ML B 2019-09-13 ~ 2019-10-11
Accepted Date Test Date
Kem A B EERRL; B IR b AN B S L AR R SRR R
ki Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ZR, SR ERERE (KTREREYEmENT R AT
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. SIRH#EEK .,
For | & The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6
Conclusion Amend. 1 38.3
AR EH Date) :  2019-10-11
& T 78 B B A U HB M Rechargeable Single Cell Battery./
pi
Comment
Lo / R 48 A
Consignor 518000
Address Post Code
B3 14 | W R 7] % %) ﬁﬁ
Approver: “H Checker: (6 Compiler:
RE

Title:

B R TN (Vice chief engineer)
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A3 = £ X 4= FRR-
Name of Test Standard requirement or The .
No. tems Clause Number of Standard Test Result | Conclusion | Remark
%g@ TR BEmEmnENT RERbR
5 HEFAE) ST/S6/AC. 10/11/Rev. 6 Anend. 1 38.3 | JLMI% 1
1 A}iﬁﬁdl BT 1 L See Appendix 1 G /
1tude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
%g «%?fé@ﬁ%@ﬁ%@ﬁ(ﬁ RE AR
3 HEF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | GLF4ZE 2
2 Al WHT. 2 SJIr;c]f Appendix 2 ¥ /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
%gﬂ% «%Téﬁﬁ%ﬁiﬁﬂﬂﬁﬁ% IR
= ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLEtE 3
/] N L
3 vb?EZf R, 3 g . See Appendix 3 L /
loration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 3
%g% «%?ﬁﬁﬁﬁ#ﬁ/i@ﬁﬂﬁﬁﬁ(# I FAT
it ) ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | FLH¢3R 4
4 S{E K T 4 L See Appendix 4 EHs /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.4
BAE OcTREEpERNENT R
HNET % HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | G 5
5 1 BWRT. 5 See Appendix 5 i /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test 1.5
H«égm}@ «%Tﬁﬁﬁﬁ%ﬁﬁﬁﬂ‘]ﬁﬁ(ﬁ REA0HR
i+ W) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | fLF 3 6 ’
6 ;ﬁ ) ﬁt%?;ﬁ See Appendix 6 TR /
mpact N Manual of Tests and Criteria Tassod
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
%gﬂ% «%;F%Pﬁﬁ%/iﬁ@ﬂﬁﬁﬁ(@ WRIEFOHR
. 1 y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | QPR 7
7 ﬂ:?ﬁ@. BT 7 S:?Appendix 7 A /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
%:&.ﬁ'ﬂ% «%Téﬁﬁﬁ%ﬁﬁ%@ﬁ(% WA
Y ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | FLFZ% B
8 gﬁ%ﬂm% HKT. 8 S)lgzﬁAppendix 8 ¥ /
Forced discharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
i I3 A BT :21°C-25°C RERRSL /%
Test Environment Ambient temperature:21°C-25T ;Ambient humidity:/%
Condition
e )
. Test Item
2 EABHR estham_
Subcontracted Test HaERE [ A # 4 7
Condition Subcontracted | Name Post Code
Laboratory b hk / w75 /
Address Tel
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25CYC Fully charged

3/11
A% 1 WA LA | A
No. Name of Test tems | Altitude simulation
.2, Bk A RIEH] Before ARG After B A | FALE|
%5 Sample Status V% Vil Y RE Fr#&9 /& | Mass Loss | Residual NE
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /s A% 1% /%  |Event
001 | eicm® | 46.2931 | 410 | 46.2930 | 4.10 0.00 | 100.00 | ©
002 | jiCEERE | 46.2708 | 4.10 | 46.2705 | 4.10 0.00 | 100.00 | ©
003 | jiCCEERE | 46.2545 | 4.15 | 46.2541 | 4.15 0.00 | 100.00 | ©
004 | joamER® | 46.3549 | 4.16 | 46.3546 | 4.15 0. 00 99.76 | ©
005 | joiliERR | 46,3272 | 414 | 46.3270 | 414 0.00 | 100.00 | o
006 | eyt | 46.3850 | 4.09 | 46.3847 | 4.09 0.00 | 100.00 | o
007 | pediCRRER® | 46.2877 | 413 | 46.2874 | 4.13 0.00 | 100.00 | o
008 | poiiCREA® | 46.5121 | 4.16 | 46.5122 | 4.16 0.00 | 100.00 | ©
009 | pociWemER® | 46.7602 | 4.16 | 46.7600 | 4.16 0.00 | 100.00 | o
010 RS 46.3318 | 415 | 46.3317 | 4.15 0. 00 100.00 | ©

., +|This space intentionally

left blank

No Disassembly,No Rupture & No Fire.

%ii: LR V-RA DMK R PR KO-k, RAA. LMK, LK. ALK,
'Note: .-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,




i T ERAR A FRA4)
ol |k E-HR 2

SRICI Testing Co., Ltd. Test Report— Appendix 2 NO. 1119090103
4/11
5 9 MR A LA | A
No. Name of Test Items Thermal test
1 a2 e
oA HRR A RIH] Before RIE /& After FEHk| A AR
%5 Sample Status RE | FFRAE RE FF##, /& | Mass Loss| Residual 218
Sample Mass ocv Mass ocVv OoCV  |Other
No. /g N /g A% 1% /%  |Event
001 | oiClaR | 46.2030 | 4.10 | 46.2918 |  4.04 0. 00 98.54 | ©
002 | o SCEER® | 46,2705 | 4.10 | 46.2701 | 4.05 0.00 | 98.78 | o
003 | o llCEEA® | 46,2541 | 415 | 46.2502 |  4.08 0. 01 98.31 | o
004 | | lCICEEE® | 46,3546 | 415 | 46.3494 | 4.08 0. 01 98.31 | o
005 | |oSCEERE | 463270 | 414 | 46.3223 | 4.07 0. 01 98.31 | o
25CYCTERTRH,
006 | o llCKATR | 46,3847 | 4.09 | 46.3843 | 4.05 0.00 | 99.02 | o
007 | , BOCEERE | 46.2874 | 413 | 46.2808 | 4.07 0.00 | 98.55 | o
25CYCIERTFEH
008 | o CICEEE | 46,5122 | 416 | 46.5077 |  4.06 0.01 97.60 | ©
009 |, BUNCKERE | 46.7600 | 4.16 | 46.7543 | 4.08 0. 01 98.08 | o
010 | e lClAm 1463317 | 415 | 46.3275 | 4.08 0.01 98.31 | ©
y\—Ff’E EThis spalceeftiri)tlean;kionally
%93 LR V-RA D-ARAk R-ARE F-RK 0-RMR. RRA. AR, LR TRK,

| Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venfing,
No Disassembly,No Rupture & No Fire.
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B ; BRTE LA |
No. Name of Test Items | Vibration
i a2 S
Ha | Haks |[oBW Bebr | WBB A gy fees| ke
«%“”J‘ Sample Status /)ﬁ- i‘ ﬁ'ﬁg\tﬁ/i })ﬁ: é’ ﬂ’f\%%ﬁ—a Mass Loss | Residual | L
Sample Mass ocv Mass ocv OCV | Other
No. /g vV /g A % % Event
001 | joeicrn® o |46.2018| 4.04 | 46.2908 |  4.04 0.00 | 100.00 | o
002 | jemER® o |46.2701|  4.05 | 46.2688 |  4.05 0.00 | 100.00 | o
003 | |ecEERl | 46.2502 | 4.08 | 46.2471 | 4.08 0.0 | 100.00 | o
004 | | CEEAE 0 146.3494 | 4.08 | 46.3470 | 4.07 0.01 99.75 | o
005 | |oiciCEERE o |46.3223 | 4.07 | 46.3196 | 4.07 0.01 | 100.00 | o
006 | ,paciCeRR® o |46.3843 | 4.05 | 46.3835 | 4.05 0.00 | 100.00 | o
007 | ,oiCiOTER® o | 46.2808 | 4.07 | 46.2779 | 4.0 0.01 | 100.00 | o
008 | ,paGOTER® | 46.5077 | 4.06 | 46.5059 | 4.06 0.00 | 100.00 | o
009 | ppaciCER® o |46.7543 | 4.08 | 46.7510 | 4.08 0.01 | 100.00 | o
010 | pStcmenn 1463275 | 4.08 | 46.3259 |  4.07 0.00 | 99.75 0
) —F?E EThis space intentionally

|Note: L-Leakage V-Venting D-Disassembly R-Rupfure F-Fire O-No Leakage,No Venling,
No Disassembly,No Rupture & No Fire.

& LB VB4 D-FRAR R—aEl F-A K 0-F k. LRA. LA, L. AKX,




LAt T ERAS TR PR 4]
o R E R
SRICI Testing Co. , Ltd. Test Report— Appendix 4 NO. 1119090103

6/11
5 A KR B 4L AR ik
No. Name of Test Items Shock
s YN e
; . KIJE Aft o
Ba | RokA BB, Bofore RIpfa After | pmogap & |Fle R | b
4 2 - BE | AHBEE RE Fr 349, /& | MassLoss | Residual I,
T Sample Status
Sample Mass ocv Mass ocv ocv Other
No. /g A /g N 1% 1% Event
001 | o EeRE | 46,2008 | 4.04 | 46.2901 | 4.04 0. 00 100.00 | o
002 | o e | 46,2688 | 4.05 | 46.2679 | 4.05 0. 00 100.00 | ©
003 | ol CERE | 46,2471 | 4.08 | 46.2468 | 4.07 0. 00 99.75 | o
004 lcyécﬁﬁﬁfﬁiged 46.3470 | 4.07 46.3433 | 4.07 0.01 100.00 | ©
005 | oiCEERE | 46,3196 | 4.07 | 46.3183 | 4.07 0.01 100.00 | ©
006 | o l00ETE | 46,3835 | 4.05 | 46.3828 | 4.05 0. 00 100.00 | o
007l E R | 4627791 407 | 462736 | 407 0.01 100.00 | o
008 | s CCERRE | 46,5059 | 4.06 | 46.5011 | 4.05 0. 01 99.75 | o
000 | o iCEERE | 46,7510 | 4.08 | 46.7471 | 4.07 0.01 99.75 | ©
010 | o 0CRERE | 46,3250 | 4.07 | 46.3222 | 4.07 0.01 100.00 | o

N~ 7131,. I'his space‘ igtent}_onally
=T teftblank acE 7 I e

&ix. Lk VoRA DR R-aRE F-A2 K O-iti. TG, o AR oAk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 R B 2 A 5B o

No. Name of Test Items External short circuit
Sample No. Sample Status ’ C Other Event

001 1CYéngﬁy%th§ged 58.0 0

002 1CYéC§Sﬁyé§§ged 58.0 0

003 lCYéC}giﬁyéfE?;ged 58.2 0

004 1CY(13C1Y~‘ﬁﬁ$§}E1?rged 58.3 0

005 1cvécggﬁyé§:§ged 98,5 0

006 25c§gczgﬁyé§$ged 98.9 0

007 25C32C§§ﬁ§§1?rged gl 0

008 J5cHe Feadiiged 57.9 0

003 25C\2{gclgﬁﬁ?§1iged 58.1 0

010 25(:33%5%?225@(1 G- 0
bR e This space intentionally left

blank

%2 DRIk R-ALEL F-AK O-RfBk. RALK. RAA.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 AR B L AR iy
No. Name of Test Items Impact
¥ v = e
HHwE CERIE M#gf@ﬁ@mé IR
Sample NO. Sample Status ax. Bx ern/aoc emper ature Other Event

1CYC 50%%5 8

01l 1CYC 50% Capacity 114.1 0
1CYC 50%% B

012 1CYC 50% Capacity 92.8 )
1CYC 50%%% 5

013 1CYC 50% Capacity 75. 2 0
1CYC 50% A&

014 1CYC 50% Capacity 106. 4 0
1CYC 50%7% 8

015 1CYC 50% Capacity 105. 6 o)
25CYC 50%E

016 25CYC 50% Capacity 69. 6 0
95CYC SO0%AE

017 95CYC 50% Capacity 121.5 0

=1
018 IR 62.9 o
Fw A v A B = L e

25CYC 50%K 5

019 25CYC 50% Capacity 113.8 0

="
020 25CYC 50%FA R 11157 5

25CYC 50% Capacity

LR 2 This space ir;]tle;r;cklona[ y left

&ii: D-fRAR F—AZK O-Fffik. RAK.

Note: D-Disassemmbly F-Fire O-No Disassembly & NoFire.
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B ; RMAE LA | T
No. Name of Test Items | Qyercharge
B RS Hed %
Sample No. Sample Status Other Event
ICYCHEE TR
021 1CYC Fully charged 0
ICYCSE & TR
022 1CYC Fully charged 0
1CYC5E A FE HY
023 1CYC Fully charged 0
1CYCSE4Fn i,
024 1CYC Fully charged 0
25CYCSEA TR,
025 25CYC Fully charged 0
25CYCSE & TR
026 25CYC Fully charged 0
25CYCSEL T
027 25CYC Fully charged 0
98 25CYCSEA TR AL o
=y 25CYC Fully charged
UT/S:IE This space intentionally left blank

&ix: D-fRAR F-AL K O-AHIR. Lk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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—
BF5 3 3R B L AR SR OB
No. Name of Test Items Forced discharge
ﬁ-&’a%% *:f'\yn%?!é _}t%}}@%
Sample No. Sample Status O\ ther Event
1CYC5E & A
029 1CYC Fully discharged @
1CYCTE A
030 1CYC Fully discharged O
1CYCSEA I
031 1CYC Fully discharged O
1CYCTEA TR
032 1CYC Fully discharged 0
1CYCSEA TR AL
033 1CYC Fully discharged 0
1CYCSE4A R R
034 1CYC Fully discharged 0
1CYCSE 4T
035 1CYC Fully discharged 0
=
036 o 1O YCm%ﬁi @ i 0
TG Oy arstiarygea
1CYCFEAA
037 1CYC Fully discharged 0
1CYCSE 4T
038 1CYC Fully discharged 0
O5CYCTEATEE
039 95CYC Fully discharged 0
546 25CYCTE AT
: 956YC Fully discharged—I 0
25CYC5E & AR
041 95CYC Fully discharged o
25CYCSE AT
042 95CYC Fully discharged 0
25CYCTE A
043 95CYC Fully discharged 0
25CYCSEA A
044 95CYC Fully discharged 0
25CYCEE A
045 95CYC Fully discharged O
25CYC52 2 IR
046 95CYC Fully discharged 0
25CYCTEA R L
047 95CYC Fully discharged 0
048 25CYCTE A o

&3 D4R F-ALK O-TLMik. AKX,

| Note: D-Disassembly F-Fire O-No Disassembly & No Fire:

—
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